
 
 
 
 
 

REPUBLIC OF FIJI 
PROJECT FOR FORMULATION OF 

 WASTEWATER TREATMENT  
MASTER PLAN 

 IN WESTERN DIVISION 

 

FINAL REPORT  
PART 3：MUNICIPAL SEWERAGE   

 MASTER PLAN 
 
 
 
 

OCTOBER 2024 
 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
 

NIHON SUIDO CONSULTANTS CO., LTD. 
YACHIYO ENGINEERING CO., LTD. 

REPUBLIC OF FIJI 

WATER AUTHORITY OF FIJI (WAF) 

GE 

JR 

24-076 
 



 

 



Preface 

 

The Final Report (F/R) of “the Project for formulation of Wastewater Treatment 
Master Plan in Western Division” is composed of the following four parts: 

 

Part 1: Executive Summary 

Part 2: Regional Wastewater Treatment Master Plan 

Part 3: Municipal Sewerage Master Plan 

Part 4: Pre-F/S of Priority Projects 
[...]
that is 1.1 will be adopted. 

Table 3-4.3  Design Flow 
No Item Unit Lautoka  Nadi Note 
1 Population capita 120,720 101,670 Modified and Increase 
2 Water Consumption m3/capita/day 0.220 0.220 No change from the Regional Wastewater 

M/P 
3 Return Ratio % 90 90 No change from the Regional Wastewater 

M/P 
4 Unit wastewater Flow m3/capita/day 0.200 0.200 No change from the Regional Wastewater 

M/P 
5 Domestic Flow m3/day 24,144 20,334 Modified and Increase 
6 Non-Domestic Flow m3/day 18,400 25,920 Modified and Increase 
7 Generated Wastewater m3/day 42,544 46,254 Modified and Increase 
8 Infiltration Ratio % 10 10 No change from the Regional Wastewater 

M/P 
9 Infiltration Water m3/day 4,254 4,625 Modified and Increase 

10 Total Inflow ADWF m3/day 46,798 50,879 Modified and Increase 
11 Total Inflow PDWF m3/day 51,478 55,967 Modified and Increase 

Source: JET 

 

3-5 Planned Wastewater Quality 

3-5-1 Setting of Treatment Object 

In Lautoka and Nadi, Natabua WWTP currently accepts domestic septage; however, this septage is not 
treated at the plant, but instead dumped to an un-lined pit located in the wetland adjacent to the WWTP.  

In this project, the WWTP treatment targets are set as the "pipeline sewerage (raw sewerage)" and "domestic 
septage collected by bailing trucks." Domestic septage is received by the receival tanks and mechanically 
dewatered; the leachate is treated together with the pipeline sewerage in the wastewater treatment process. 
Dewatered sludge is disposed to the sludge storage site (within the WWTP) after sun-drying. The treatment 
process flow is shown in Figure 3-5.1. 

  



Project for Formulation of Wastewater Treatment Master Plan  
in Western Division 

Final Report  
Part 3：Municipal Sewerage Master Plan 

 

   
 

3-8 
 

 
Source: JET 

Figure 3-5.1  Treatment Flow in the Wastewater Treatment Plant (Receiving Septage) 
 

3-5-2 Planned Influent Water Quality 

The influent water quality was set based on the actual influent water quality data (2014-2021) of the four 
existing WWTPs in the West, as well as parameter values that were adopted in past Donor projects. In this 
project, the highest value from these records/reports were adopted for safekeeping (Table 3-5.1). For details, 
refer to APPENDIX 3-3. 

Table 3-5.1  Influent Water Quality Values Used for WWTP Design 
BOD 

(mg/L) 
TSS 

(mg/L) 
T-N 

(mg/L) 
T-P 

(mg/L) 
COD 

(mg/L) 
Temp. 
( ℃ ) 

360.0 485.0 70.0 9.0 792 20.0 
                                Source: JET 

   
In the Regional Wastewater M/P, the average daily wastewater inflow (pipeline sewerage) to Natabua 
WWTP was set at about 31,000 m3/day, whereas the forecasted septage amount (daily average) was to be 
76 m3/day. As shown in Table 3-5.2, the flowrate and water quality of the pipeline sewerage and domestic 
septage leachate (produced from dewatering) was examined, coming to a conclusion that the septage 
leachate has almost no effect on the WWTP influent water quality 

  



Project for Formulation of Wastewater Treatment Master Plan  
in Western Division 

Final Report  
Part 3：Municipal Sewerage Master Plan 

 

   
 

3-9 
 

Table 3-5.2  Water Quality of Pipeline Sewerage and Domestic Septage Leachate Mixture 

WWTP 
Pipeline Sewerage Domestic Septage Leachate Total Influent 

TSS 
(mg/L) 

BOD 
(mg/L) 

Flowrate 
(m3/day) 

TSS 
(mg/L) 

BOD 
(mg/L) 

Flowrate 
(m3/day) 

TSS 
(mg/L) 

BOD 
(mg/L) 

Natabua 
(Lautoka) 484.1 360 30,974.9 620 250 68.0 486 360 

Source: JET 

 

3-5-3 Effluent Quality 

As shown in Table 3-5.3, two types of effluent quality standards are established in Fiji: General standards, 
and the Significant Ecological Zone (hereinafter referred to as “SEZ”) standards, which is more stringent.  

Table 3-5.3  Effluent Quality Standards 

Parameter Units 
Concentration 

General Significant  
EcologicalZone 

pH pH 7-9 7-9 
BOD5 mg/L 40 20 
SS mg/L 60 30 
Fecal coliforms CFU/100mL 400 200 
TN mg/L 25 10 
Ammonia mg/L 10 5 
TP mg/L 5 2 

Source: Schedule 3 of the Waste Disposal and Recycling Regulations of Fiji (Environment Management          
 (Waste Disposal and Recycling) Regulations, 2007). 

 
According to the DOE, SEZ standards are "applied to coastal areas and river areas with delicate 
environmental characteristics." However, there are no set conditions of applications/materials clearly 
showing areas of SEZ standards application. Meanwhile, WAF is currently working on the 
expansion/renovation project for Kinoya WWTP in Suva, in which General standards effluent is planned 
to be discharged 1 km offshore through an ocean outfall pipe. In discussions with the DOE, it was confirmed 
that the same concept as the Kinoya WWTP could be applied to the Municipal Sewerage M/P for Lautoka 
and Nadi, leaving the option of "General standards + ocean discharge pipe" in the project. 

According to DOE, when adopting "General standards + ocean outfall pipe", it is necessary to submit an 
Environmental Impact Assessment  to the DOE and hold discussions at the F/S stage. 

 Effluent volume and water quality to be discharged from WWTPs 
 Degree of effluent dilution and environmental carrying capacity of the planned discharging area 
 Environmental/biological assessment of planned discharging areas, etc. 
  



Project for Formulation of Wastewater Treatment Master Plan  
in Western Division 

Final Report  
Part 3：Municipal Sewerage Master Plan 

 

   
 

3-10 
 

3-6 Facility Planning and Design Parameters 

3-6-1 Sewer Network 

The conditions necessary for the sewer network (sewer pipe) planning are summarized below. 

Table 3-6.1  Conditions for Calculation of Flow Rate in Sewer Pipes 
Type of Pipe Item Condition 

Gravity pipes 

Manning’s formula V = 1/n R2/3S1/2 
Roughness factor RCC  n = 0.013, PVC  n = 0.010 for new pipes 
Minimum velocity 0.60 m/s average flow, 0.80 m/s ultimate flow 

Minimum gradient = 0.3% 
Maximum velocity 3.0 m/s 
Maximum depth H < 1.5 m (Open Trench), 

H> 1.5m (Soil retaining Works) 
Max. 7m 

Pressure pipes 

Hazen William’s formula V = 0.85 CR0.63 S0.54 
Roughness factor C = 100 for cast iron pipe, C = 110 for PVC pipe 
Minimum velocity 0.8 m/s 
Maximum velocity 3.0 m/s 

Source: JET 

 
Table 3-6.2  Design Conditions of Sewer Pipes and Manholes 

No Item Design Criteria 
1 Peaking factor (PF) (Typical Factors) PF = 2.25 
2 Minimum Pipe Diameter 150 mm 
3 Minimum Cover Over Top of Pipe 1.2 m 

4 
Potential Gravity Flow Pipe Materials 
Diameter < 350 mm 
Diameter > 350 mm 

 
PVC 
RCC 

5 
Estimated Manhole Spacing (Span) for the  
Plan 

50 m 

              Source: JET 

 

3-6-2 WWTPs 

In the Regional Wastewater M/P, four wastewater treatment processes were adopted as candidates; the 
Stabilization Pond method (hereinafter referred to as “SP process”), Aerated Lagoon method (hereinafter 
referred to as “AL process”), OD process, and IDEA process. In the Municipal Sewerage M/P stage, two 
more treatment processes were added in request from WAF and MPW 4 : the trickling filter method 
(hereinafter referred to as “TF process”), and the MBBR process. (Details will be described in Chapter 4-
1-2). 

The design parameterss for each treatment process are summarized as follows. 

  

 
4 MPW: after organizational restructuring; former Ministry of Infrastructure and Meteorological Service (MIMS) 



Project for Formulation of Wastewater Treatment Master Plan  
in Western Division 

Final Report  
Part 3：Municipal Sewerage Master Plan 

 

   
 

3-11 
 

(1) Stabilization Pond  

Treatment Process Parameter Range Noted Reference 
Anaerobic Pond Pond Depth 2~5 m Duncan Mara※1 , p.108 

HRT ≦1 days Duncan Mara, p.108 
Facultative Pond Pond Depth 1.5~2.5 m Power Water※2, p.50 

HRT For ＜ 20℃: Min. 5 days 
For ≧20℃ : Min. 4 days 

Duncan Mara, p.120 

Maturation Pond  Typical value: 1 m 
Recommended Value: 1.3 m 

Duncan Mara, p.136 
Power Water, p.50 

HRT Min. 3 days Duncan Mara, p.143 
Surface Loading 70% or less of Facultative Pond Duncan Mara, p.143 
k1 0.05/d Duncan Mara, p.149 

※1：”Domestic Wastewater Treatment in Developing Countries”, Duncan Mara, 2003 
※2：”Waste Stabilization Pond Design Manual,” Power and Water Corporation, 2011  
Source: JET 

 
(2) Aerated Lagoon 

Treatment Process Parameter Range Noted Reference 
Anaerobic Pond Pond Depth 2~5 m Duncan Mara※1 , p.108 

HRT ≦1 days Duncan Mara, p.108 
Reduced Removal Rate 50 % Duncan Mara, p.108 

Aerated Facultative  
Pond 

Pond Depth 2~5m 
(Diffused aerators needed when 

depth>3.7m) 
3~5 m 

MetCalf & Eddy, p.840 
Duncan Mara, p.219 
 

HRT 2~6 days Duncan Mara, p.214 
Electricity consumption rate 
of aerator 

8 kW/1000m3 wastewater 
treated 

MetCalf & Eddy※2 ,  p.841 

Yield Coefficient of  
microorganisms  

0.6~0.7 mg X/mg BOD Duncan Mara, p.215 

Death rate coefficient of  
microorganisms 

0.07/d Duncan Mara, p.215 

Sedimentation Pond Pond Depth 1.0m minimum  
(above sludge layer) 

Duncan Mara, p.220 

HRT 0.25 ~ 2 days Duncan Mara, p.220 
Surface Loading 70% or less of Facultative Pond Duncan Mara, p.143 
k1 0.05/d Duncan Mara, p.149 

※1: ”Domestic Wastewater Treatment in Developing Countries”, Duncan Mara, 2003 
※2:”Wastewater Engineering 4th Edition,” MetCalf & Eddy, 2004  
Source: JET 

  



Project for Formulation of Wastewater Treatment Master Plan  
in Western Division 

Final Report  
Part 3：Municipal Sewerage Master Plan 

 

   
 

3-12 
 

(3) Trickling Filter 

Treatment Process Parameter Range Noted Reference 
Primary Clarifier Surface Loading Rate 35~70 m3/m2・day JSWA※1, Ed.2019, p.103 

Water Depth 2.5~4.0m JSWA※1, Ed.2019, p.103 
Weir Loading Rate 250 m3/m・day JSWA※1, Ed.2019, p.103 

Trickling Filter: 
Common Parameters 

Filter Media Height 1.5~2.0 m JSWA※2, Ed.1984, p.377 
Filter Media Diameter Maximum 45 m JSWA※2, Ed.1984, p.377 
Media Specific Surface  
Area 

100 m2/m3 WEF & ASCE※3, p. 13-146 

IWEM Kinetic  
Coefficient 

0.40 mm-1dn-1 WEF & ASCE, p. 13-169 

Temperature Coefficient 1.089 (-) WEF & ASCE, p. 13-169 
Reduction Factor for  
Surface Loss with  
Increasing Area  

0.732 (-) WEF & ASCE, p. 13-169 

Hydraulic Rate  
Coefficient 

1.396 (-) WEF & ASCE, p. 13-169 

Minimum Sewerage/Air  
Temperature Difference  
Requirement for  
Natural Draft 
Ventilation  

Δ2.8℃ WEF & ASCE, p.13-159  

Air Flow in Filter Media 1 m3/min/m2 CPHEEO※4, p.250 
Stage 1 
Trickling Filter 

BOD loading 
(BOD Removal) 

1.20 kg-BOD/(m3・day) JSWA, Ed.1984, p.379 

Stage 2  
Trickling Filter 

BOD loading 
(Ammonia Nitrification 

+ BOD Removal) 

0.16 kg-BOD/(m3・day) WEF & ASCE, p.13-173 

Ammonia Nitrification  75 % WEF & ASCE, p.13-173 
Final Clarifier 
 

Settling Time 6~12 hr JSWA, Ed.2019, p.108 
Water Depth 3.0~4.0 m JSWA, Ed.2019, p.108 
Surface loading rate 8~12 m3/m2・day JSWA, Ed.2019, p.108 
Weir loading rate 25~30 m3/m・day 

125~250 m3/m・day 
JSWA, Ed.2019, p.108 
Metcalf & Eddy※5, p.620 

Disinfection Tank Chlorine contact time 15 min JSWA, Ed.2019, p.238 
※1： “ Sewerage Facility Planning and Design Guideline and Commentary: 2019 Edition,” Japan Sewerage Works Association, 2019 
※2： “ Sewerage Facility Planning and Design Guideline and Commentary: 1984 Edition,” Japan Sewerage Works Association, 1984 
※3：“Design of Municipal Wastewater Treatment Plants: WEF Manual of Practice No.8 ASCE Manuals and Reports on Engineering Practice  

No.76: Fifth Edition,” Water Environment Federation & American Society of Civil Engineers, 2010  
※4：“Manual on Sewerage and Wastewater treatment: Second Edition,” Central Public Health and Environmental Engineering Organization,  

1993  
※5：”Wastewater Engineering 4th Edition,” MetCalf & Eddy, 2004  
Source：JET 

  



Project for Formulation of Wastewater Treatment Master Plan  
in Western Division 

Final Report  
Part 3：Municipal Sewerage Master Plan 

 

   
 

3-13 
 

(4) IDEA Process  

Treatment Process Parameter Range Noted Reference 
BOD Loading and 
Biomass 

F/M Ratio 0.07856 kg/kg・d MetCalf & Eddy※1, p.793 

SVI 100 mL/g MetCalf & Eddy, p.793 
 * No description due to a patent-related material. 

※1：”Wastewater Engineering 5th Edition,” MetCalf & Eddy, 2009 
Source: JET 

 
(5) OD Process 

Treatment 
Process 

Parameter Range Noted Reference 

OD Basin HRT 24~36 hr JSWA※1, Ed.2019, p.103  
Water Depth 1.0~5.0 m JSWA, Ed.2019, p.103 
Basin Width 2.0~6.0 m JSWA, Ed.2019, p.103 
MLSS 3,000~4,000 mg/L JSWA, Ed.2019, p.103 
BOD-SS loading 0.03~0.05 mg-BOD/kg-SS・d JSWA, Ed.2019, p.103   
Return Sludge Ratio 100~200 % JSWA, Ed.2019, p.103 

Final Clarifier 
 

Settling Time 6~12 hr JSWA, Ed.2019, p.108 
Water Depth 3.0~4.0 m JSWA, Ed.2019, p.108 
Surface loading rate 8~12 m3/m2・d JSWA, Ed.2019, p.108 
Weir loading rate 25~30 m3/m・d 

125~250 m3/m・day 
JSWA, Ed.2019, p.108 
Metcalf & Eddy※2, p.620 

Disinfection Tank Chlorine contact time 15 min JSWA, Ed.2019, p.238 
※1:  “ Sewerage Facility Planning and Design Guideline and Commentary: 2019 Edition,” Japan Sewerage Works Association, 2019 
※2: ”Wastewater Engineering 4th Edition,” MetCalf & Eddy, 2004  
Source: JET 

 
(6) MBBR Process 

Treatment Process Parameter Range Noted Reference 
Primary 
Sedimentation Tank 

Surface Loading Rate 35~70  m3/m2・d Nishihara Kankyo※, p.10 

Water Depth 2.5~4.0 m Nishihara Kankyo, p.10 
Weir Loading Rate 250 m3/m・d Nishihara Kankyo, p.10 

MBBR Reactor * No description due to a patent-related material. 
Final Clarifier Surface Loading Rate 20~30 m3/m2・d Nishihara Kankyo, p.10 

Water Depth 2.5~4.0 m Nishihara Kankyo, p.10 
Weir Loading Rate 150 m3/m・d Nishihara Kankyo, p.10 

※”Linpo process design document (draft),” Nishihara Kankyo Co., Ltd., 2010 
Source: JET 

 





Project for Formulation of Wastewater Treatment Master Plan  
in Western Division 

Final Report  
Part 3：Municipal Sewerage Master Plan 

 

   
 

4-1 
 

CHAPTER 4  EXAMINATION OF SEWERAGE SYSTEMS 

4-1 Comparison of Sewerage Systems 

The challenges facing the expansion of the planned service area to meet the National Development Plan 
are described in 2-6. Some of the main points are listed below. 

a. Laying additional sewer pipes for the expansion area in the central part of the city will be difficult, 
due to the high density of existing pipelines. 

b. According to an examination of the estimated costs of the Regional Wastewater M/P, the ratio of the 
sewer network construction cost to the total project cost is high. 

c. As for the effluent standards (General/SEZ) for each WWTP,  DOE indicated that their general 
policy is to apply SEZ standards; however, depending on the results of the discharge area’s 
environmental studies, there is still the possibility to apply General standards to effluent 
discharged offshore through ocean outfall pipes. 

Regarding each of the above points: 

a.: Considering WAF’s request to create multiple service areas, the cost of laying an additional trunk line 
in the central part of the city will be included in the examination. 

b.: The sewerage collection method will be reconfirmed, including the interceptor method, which has 
reduced cost of branch sewers.  

c.: In examining the creation of multiple service areas, several treatment processes that comply with effluent 
standards will be studied and compared. 

Comparison/Examination of the sewerage systems will be conducted in the following order: 

1. Comparison of collection systems (separated sewer, combined sewer, interceptor 
sewers) 

    ↓ 
2. Primar examination and comparison of treatment processes (compare six 

processes using 10,000 m3/day model5) 
    ↓ 
3. Examination of Multiple Service Area Options 
    ↓ 
4. Secondary examination of treatment processes to be adopted at each WWTP 

 
  

 
5 In the Regional Wastewater M/P, a uniform comparison of the six wastewater treatment processes was not conducted, so a 

quantitative comparison of 10,000 m3/day-scale model will be implemented in this M/P. The model scale was set to 10,000 
m3/day, which is the average influent flow for the multiple service area option (Section 4-1-4) 